

TEST CERTIFICATE

F. No. G-1

EASTERN TESTING LABORATORY

886/3, JESSORE ROAD (BANGUR AVENUE), KOLKATA-700 055, Regd. No. 211714307. PMTSSI
Govt. Approved Laboratory by S.I.S.I. Govt. of India (Ministry of Industry), R.D.S.O. (Ministry of Railway)
Steel Authority of India Ltd., BOKARO STEEL PLANT, VSP, DSP, BHILAI STEEL PLANT, CLW
O.N.G.C., IISCO, L.R.A., P.D.I.L., I.R.S., Metro Rail, HEC Ltd. (Ranchi), Dial : 2522-3612, Telefax : 2522-9201

Test Certificate No.

ETL/0828/08-09

Date of Issue

19.08.2008

Customer's Ref.

Stamped/Marked Thus :

Issued To Monalisa Colour & Chemical Co.,
9, Pran Krishna Mukherjee Rd., Kol.-2.

Sample Received on 02.07.2008

P.O. No.

Sample Test on 07.07.08 - 16.08.08

Copy To : NIL.

Our Code No. 0078 A

Sample Description : One container sample of Paint. Imperial Radiance for Interior
Application : IS:5411/'74, Pt.1. Use.

TEST RESULTS

- 1) Drying Time
 - a) Surface Dry : 13 minutes.
 - b) Hard Dry : 3.5 hrs.
- 2) Consistency : The matl. was thinned by mixing water, 40 % by volume of pint. The matl. mixed easily with water to form a smooth and uniform paste suitable for application by brush, roller or spray. The sample did not show any tendency to foam.
- 3) Finish : Smooth & High Sheen (16 on glass plate @ 60°C)
- 3A) Fastness to Light : Passed the test.
- 4) Colour : Cream Caress of Swagat IR Shade Card. (Basra Pearl).
- 5) Re-coating Properties : Passed the test.
- 6) Resistance to Alkali : Passed the test.
- 7) Resistance to wet abrasion: Passes At 40 strokes per minute for 10 minutes. No blistering, peeling (loss of adhesion) or flaking was observed.
- 8) Temp. Stability : Passes. Tested at -5°C & at 59°C for 48 hrs
- 9) V.O.C. : 3.8 %

Sample drawn by the Party/us. Results relate to sample only.
Sample shall be disposed after Testing within a month from the date of issue of the certificate.

Remarks: The above results conform to IS:5411/'74, Pt.1.

Test Performed by

Lab. in-charge

Chief Executive